Inv# 175666, PO# 11988, Hi# 605719, 4 X 3 160 RED TEE WPB
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PROJECT NAME: WA

CUSTOMER: FORGINGS FLANGES & FITTINGS INC.

MATERIAL TEST & INSPECTION CERTIFICATE
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PURCHASE ORDER NO. 170808 SPEC. FOR MATERIAL ASTMASME AISAZ34WHB-S 07/07ED GERTIFICATE NO, QCLP2010070029
£ITNO. Nia SPEC. FOR INSPECTION ASHE 816.9 DATE OF ISSUE 2010.05.09
STARTING MATERIAL SEAMLESS PIPE SK8 NO. 2003102005 VISUAL & DIMENSION | SATISFACTORY
NO. SEQILINEATEM NO DESGRIPTION QrY HEATY HO. MFG 1D NO. PORIGODENTAG NO
160 REDUCING TEE $180°S160 421 BWSMLS Black 25 605718 805718
{61 REDUCING TEE 3160°S160 4"3" O.WSML'S Black 25 605719 605713
CHEMICAL GOMPOSITION(%} (L : LADLE ©: PRODUCT} JENSILE TEST
Y.$ 15 EL. RA
sto. |SPEC.| € S M e S L Cr Mo Cu v Nb N Al B w sn T CE SPEC. = pe " ”
HEAT MM 040 | 029 M 350 600 300
NO. HAX | 030 106 | 0.050 | o058 [ 040 | 040 | 045 | 040 | 008 MAX 85.0
P L | 019 | 928 | 099 { oont | 0003 | 003 | 003 | 001 | 007 | <00 4.6 737 420
P
L
T T —
TEST SIZE OF smﬁsoaaeo ENERGY . T;\:em EXPANSIOH A sm‘»;eacem SHEAR i NESS HEAT TREATENT HORMALIZED. 900°C, 4000, “Air"
HEAT HO. TEHP. | SPECIMEN(nm) VALUE AVE. VALUE AVE. VALUE AVE. || MAX 187 N.OE 14.1:G000 PR | A
8/ W3 | 147 FLAYTENING YEST | A HMEKO
605719 HAZ BENDING TEST  § A
) HYDROSTATIC TEST | MiA
BM GORROSIONTEST | NiA
HAZ GRAINSIZE TEST | WA
Wi HIC TEST WA

- PED(S7/2B/EC)

11 REVIEWED BY
L WITNESSED BY ¢

- MATERIAL MEETS THE REQUIREMENTS OF NACE MR0O175 & 0103.

WE CERTIFY THIS MATERIAL HAS BEEN MANUFACTURED AND EXAMINED IN ACCORDANCE WITH ALL
REQUIREMENTS OF THE SPECIFICATION AND THE RESULTS OF ALL EXAMINATION ARE ACCEPTABLE.
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QM DIV, SENICR MANAGING DIRECTOR

SKE-8903




